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Tubos de Acere de México, 5.A.

Carhzet. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz, Vera

C.P. 31697 MEXICO ' e
{52) 229 989 1100 tel

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13087968

Page / Pagina:

1/5

Date / Dia; November 21, 2013

Customer's Reference [ Ref. del Cliente:

Manufacturer s Works Crder N* / Confirmacion de Venta:

Custorner's Order [tem / Orden Glignte - ltam:

AP1 5L ED45JULY 2013

B/X42-1.245/1.290 PSL1

Customer f Cliente: PLESA ANAHUAG Y CIAS, 5.A, DE C.V.

' NIA NIA 205955/01
Manufacturing Process / Pracesc de Manufactura: Product Type / Tipo de Producto: Surdace ! Supericie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero! Ends / Exiremos:

NORMAL BEVEL

BISELADO NORMAL

Dimensions f Dimensiones: Schedule / Cédula: Length / Longitud: Cuantity / Cantidad: 7 Pes/Pz Naminal Weight / Peso Nominal:
B.625 X 0.719 INCH SCH 120 19.69121.33 FT 146.982 FT - 8990.458 LB 60.77 LB/FT
2191 X 18.3 MM 6.00 / 6.50 MTS 44.300 MTS 4078.000 KG 90.44 KGM

- JEor initial length £ Longitud iniclal

Al As manufactured / Segin proceso de fabricacion
:|B: Body { Guerpo
Lopgitudinal / Longiudinal

Ls: Location of sample / Ubicacion de la muestra

aximum { Méaximo

. Re Raqulrsd.'Requendo

Specimen condition Spacimen dimenslons Test Y.5. UI.s Y.SJUT.S Elongation / Alargamienta
Heat N° | Sample N° | Condicién de la probeta Dimensionas ds |a probeta temp | Eul 0.50 %. Req.
Colada N°j Muestra N°} s Sc | Type} Or Siza Area Ternp. [Min: 290 Min: 415 Req. Max. Lo Min. Obt.
Tipo Tamano Saccion | ensayo {Max: — Max: -~ -
mm mm2 °C MPa MFPa in Yo %
68101 07259 B AM Ss L 38.28 X 18.53 713,75 RT 326 509 0,64 2 3.8 | 486.0
Oriz Orientation 7 Orlentacian & Specimen condition / Condicién de la prabeta

Req. Max: Required maximum / Maximo requerido

Ss: Sirip spedmen { Muestra rectangular
1.T.5: Ullimate tensiie strength / Resistencia

: Yield strength / Fluencia

| Sample N°
,Culada e, Migéslra N*®
68101, |~- L0001
;sa_m_ﬁ,:'_- 07269

nAirma slectronica.  El cerfificado oiiginal poses Impreéu atlége )

cerl cale is |ssusd bya mmpuierlzad syslam and T s.vahg with electronic signature
sstampad In case Iha ownerof the ongma1 ‘terifficate would release a copy of:

he must sttest:is: ounfarrnlty to the eriginal one um

EOCE onglnal cerllﬂcate the trade-mark gresh ou!unad

Este- certlﬁcado se emlita mediante sistema oomputariz 0P8

fa copla, deber garantizar ia conformidad con 2l original haciéndose:
isificacion estard sujeta a3 ley.

Icerl cad

2 endior :

= upnn himsell ine" respunslhl\ﬁyfur any un|awful ar-not alluwed uge. Any

in will be. subjectad: 1n the law.




Tenaaﬁ

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Numbper / Nimaro:

13087968

Page / Pagina: -

2/5

Date / Dia: November 21, 2013

Tubos de Acero de México, S.A.

Call';et. Meéxico Veracruz Km 433.7 SN

Delfino Valenzuela Tejerla, Veracruz, Vera

C.P. 91697 MEXICO i
{52) 229 989 1100 tel

(52) 229 989 1600 fax

Customer / Chente: PLESA ANAHUAC Y CIAS, S.A.DEC.V.

Customer s Order item / Orden Ciiente - ltem:

Gustomer s Reference / Ref. del Cliente:

Manutacturer & Warks Order N* / Gonfirmacién de Venta:

NIA NiA 205955101
Manufacturing Process / Proceso de Manufactura: Product Type § Tipo de Producto: Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCGCION SIN COSTURA BARNIZADO
Standard or Speclfication / Narmas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP 5L ED4SIJULY 2013 B/X42-L245/L2%0 PSL1 NORMAL EEVEL

BISELADQ NORMAL

Dimensions / Dimensiones: Schedule f Cédula: Length / Longitud: Quartity / Gantidad: 7 Pcs/Pz Norninal Weight / Peso Nominal:
8.625 X 0.719 INCH SCH 120 19.69 /2133 FT 146.982 FT 8990.458 LB 60,77 LBIFT
219.1 X 18.3 MM 6.00 / 6.50 MTS 44,800 MTS 4078.000 KG 90.44 KGIM

Gompesition % / Composicitn %

X100 %1000 X 10000 X100
[ Mr} S| Mo} Cr P s v Nb Ni | Cutf Sn Al Ti As B Ca N |Cal. 1|Col. 2
H Max 28 | 120 - 15 A0 30 30 80 ~ | 400 | 400 = . - - - - e 15 | 100
Min Ttz Twt-1T-1-1-1-1-1-1=]-1-v-1-1-1-01"1_ -
Heat N° Sample N° [P Max 28 | 120 - 15 40 30 30 80 - 400 | 400 - - - - - - - 15 § 100
Colada N° | Muestra N° N - 29 10 - - - - - w - - - - - ™ - -
68101 07260 ] 19 86 18 0 50 [ 111 9 24 ] 3 0 14 62 0 j284

~[Gor A SuMA NDHATI
“jCol: 2: S_UMA-Mu+Cr+Ni+Cu+V

Product/ Producto

£’ 7. -Required values: {. -

T Individugls T ihdividuales

7 Vajores requeridos Min:— [ Max: 22.0 | var-
o irHeatNe e Sample N°
- CdladaN® Muesira N° Ls
P -
o BB 07259 B
ST 07280 %

A5 manifaciured / Segln praceso, de fabricacid

: fAvg: Aversge /. Pramedio

- [ This cerlificate s issued by a mmpuleriz’edfjsysteni a.nd it
8 A

d it "valid wilh electrenle signature: -
s is stamped. In tase e owneraf thekﬁr}g}nﬂ cerijficate would release a copy qf’i\,

a copla, deberd garantizar la canformidad con el original hacléndose

El cerificade original posee mpresﬁ elioga’

", = |upor pimselt the respansibility for any untawful or et

agilowad use. Any ailaralion and.'or“TaIsiﬁ::a

ficacion estard sujela a-laley,

FOR03171
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@na FES Tubos de Acero de México, 5.A.
@ -Carrgt. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz, Veracruz
C.P. 91637 MEXICO

(52) 229 989 1100 tel
{52} 229 939 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pagina:
CERTIFICADO DE PRUEBAS EN FABRICA 13087968 3/5

Date / Dia: November 21, 2013

Customer f Cliente: PLESA ANAHUAC Y CIAS, S.A DECV. Gustomer s Orger kem J Orden Clente - ltam: Customuar??l?aference_lﬁﬁ Jol Ciente: . [Manufacturer s Works Order N* f Confirmecion de Verta:
N/A N/A 205955101

Manufacturing Process / Progeso de Manufactura: Praduct Type / Tipo de Producta: Surface / Superficle:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Nosmas o Espedificaciones: Steel Grade / Grado de acerot Ends / Extremos!
AR 5L ED45/JULY 2013 B/X42-L245/1.290 PSL1 NORMAL BEVEL

BISELADG NORMAL

[Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity [ Canfidad: 7 Pes/Pz Naminal Weilght / Pesa Nominal:
B.625 X 0.719 INCH SCH 120 19.69 /2133 FT 146.982 FT 8990.458 LB 60.77 LB/FT
219.1 X 18.3 MM 6.00 / 6.50 MTS 44,800 MTS 4076.000 KG 90.44 KG/M

IB: Bedy { Cuerpo Mane: Maximum [ Maximo OD: Outside diameter / Diamelre externa Var: Variation / Variacian J

Standard { Norma:
Heat N® | Sampte N° Result
Golada N* | Muestra N* Resultado
s 68101 07259 Good / Bueno

- .. Pressure { Presibn “ime (Tienipe - Rés_L_Jlks ! Resultado

Seconds / Segundas

b Uit Uridad, Value [vBlor -

20.5 5

-Satisfactory { Salisfactorio

alidad Hirma elecironica. £l cerificado arlginal posee Impreéu at Todo. .
nireq! i copia, deberd garanfizar fa conformidad con el original haciéndose

ihn. o falkificacion estard sujeta alaley. o
FORO3171:

] Eatp certicado se emiie mediante sistema complitanzado v.e
color verde. En caso de que el poseed
ble por cualguier uso llegal o Indebido.

ceiiificate-the trade-mark gree!;\ u_q!cr
satils confarmity to the original cne
e subjeicted Jo ths law, :

<[ This nertiﬁ_cate-i_s 1ssued by a compuleriza_dlsysler;'\. and s vaiid with eleclronic signature,:
“Tenaris" i stamped. In case ths ovmer-of ih original:erlficate would release a copy of i,
upon himiself ihe sésponsibiity tor any unilawiul of ot allowed use. Any alteralion and/or fal

h_-
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Tubos de Acero de México, 5.A,
ga:;et. México Veracruz Km 433.7 5N
elfino Valenzuela Tejeria, Veracruz, Ver.
C.P. 91697 MEXICO e
(52) 225 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Numper / Numera:

13087968

Page  Pagina:

4/5

(52) 229 989 1640 fax

Date / Dia: November 21, 2013

ustomer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE; C.V.

Customer s Order Hem / Ordan Cliente - ftem:

Customer s Reference [ Ref. del Gliente:

Manufacturer s Warks Order N* / Confirmacién de Venta:

AP) 5L ED45S/JULY 2013

N/A NIA 205955/01
Manutacturing Process J Proceso de Manufactura: Product Type / Tipe de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification { Normas o Especificaciones: Steel Grade / Grado de acera: Ends / Extremos:
NORMAL BEVEL

B/%42-1.245/1.290 PSL1

BISELADO NORMAL

Dimensions { Dimensiones: Scheduie / Cédula: Length / Longitud: Quantity / Cantidad: 7 Pcs/PZz Nominal Weight / Pesa Nominal!
8.625 X 0.719 INCH SCH 120 19.69/ 2133 FT 146,982 FT 8990.458 LB 60.77 LB/FT
219.1 X 18.3 MM 6,00 / 6.50 MTS 44.800 MTS 4078.000 KG 90.44 KG/IM

Teat treatmeant / Tratamiento 1érmico; Pipe / Tubo

Temparature Scale / Escala de Temperalura: n/a

Quench media of heat treatment process / Medio de enfiiamento del tratamiente térmico: nfa

Type
Tipo

asrolled

; Manufaclured hy FJenansTamsa

i Steei makmg process: s Vo

H Eleclric’/Are Fumaoe—LadIe Furnace: Cnntinuuus Castlng Machlne
ey Killed Sleel

i Ma‘ienal frag from Mercury ccn‘(ammatlun

: Nnt fepalred b weldmg

Non destruciive. test Satisfactary

lnspectmr\ methud

- EMI=FLVI - MPI- B

. MATERIAL ACCORDING TG NACE MRG175 L ISE! 15156 2. ZUDQ AND

Tamsa Re 471 30
AP 5L, JULY Z0IHUASTM A1DE 11IASME SA‘iOG 2(310.'ASTM A53

Rs 471730
2013/ASTM A106, 1HASME SA1086, 01 0/ASTMASS,

5:% ﬂEad g Timma elecironica. Bl certiicade onglnal paseaimpmsu alja

'TBDB!IS

This cermcale is 1ssuad by a computarizad syslem ang-i is valid with elsctronle signatut
‘stafnped. in case the owrier of lhe griginal ceitificate would release a COpy

e uﬂgma cartlﬁcate The rade-mark green
& nust attest denformity to the original cnet

cartificado s& emita sislema comp!
2 Tenans cn\ur verds. En caso de que el puseedn

iia copia, deberd garaniizar a conformidad eon el ariginal hac.sendasa

150 |!ega! u indebido. Qﬂ'alquler-jall'éraclﬁﬁyf alaificacion estara sujeta a la ley.

: upcn hLmself‘lhe responmblhty for any. unlawful ornot altcwed use, Any akeration andfor falsificatich wﬂl e sub;ectsd tu the law.

FOR031 71.
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E ena rgg Tubos de Acero de México, 5.4,

gaﬁet. México Veracruz Km 433.7 SN

elfino Valenzuela Tejeria, Veracruz, Ver.

C.P. 91697 MEXICO per
(52) 229 989 1100 te}

(52) 229 989 1600 fax

CERTIFICADO DE PRUEBAS EN FABRICA | Number/Nimero: Page | PAgina:

CERTIFICADO DE PRUEBAS EN FABRICA 13087968 5/5
Date f Dia: November 21, 2013

| Customer / Gliente: PLESA ANAHUAC Y CIAS, S.A. PEC.V. Customer s Order ltem / Orden Cliente - ltem: Customer s Reference / Ref. del Cliente:  |Manufacturer’s Warks Order N°/ Confirmacién de Venia:
NI/A ) NIA 205955/01
Manufacturing Process / Proceso de Manufactura: Product Type ! Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
{LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificacionss: Steel Grade / Grado de acero: Ends / Extremos:
BX42-L245/L.220 PSL1 NORMAL BEVEL-

APl 5L ED45/JULY 2013
BISELADO NORMAL

Nominal Weight / Peso Nominal:

Dimensions / Dimensiones: Schedula { Cédula: Length / Longitud: Cuaniity / Cantidad; 7 Pcs/Pz

8.625 X 0.718 INCH SCH 120 19.69{ 21.33 FT 146.982 FT 8990.458 LB 60.77 LBIFT
219.1 X 18.3 MM 6.00/ 6.50 MTS 44,800 MTS A078.000 KG 90.44 KG/M

Heat N*® Quantity Length Weight
Colada N° Cantidad Longitud Peso
{Pieces) (ft} (m) {Tons)
GB101 7 145.58 44.8 -4.078
Average length per pipe Nominal weight per pipe
Longitud promadic por tubo Pesa nominal por tuba
(it) {m) (Ih/f} (kg/m}
5807 54 61,168 W

| presenle certificamos que el material aquLde ha SIdO fa_brlcadm muestreado, ensayado ) |nspeccmnado de‘ e

rd s requisitos Esl

Tis js'to cestify that the product described here’ has been rnanufan:l
. purchaser urder requlremenis This cerifi cate |s not a dectaratcon of;

Jnsp rtoN COMPANY
COMPANIA DE INSPECCWON

QUALITY CERTIFICATION DEPT
DEPTO. DE CERTIFICACION DE CALIDAD!
Teresa M. Castelld Abrahan

X frade-mark green; coloréd canincado se emie mediante gistema comp!
lor verde. En caso de que &t poseedor
le por cuatquier uso ilegal o indebldo.

Tl T E] compulenzed system and ahid wiih electronic signature.
~Ténanis” is slam Ved. In case the ownar of the:aiiginal cerfificate would release a copy of it he
“responsibility for any urjawiil or nof allowed.use. Any alteration andir fal ication will be sub\ecieﬂ teihe law.




